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PARTS CATALOG 

This catalog gives the numbers and names of parts on this machine. 
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1. Projector 1 

 

 

1 

1

2

3

8

7

4

5

6

3

102

102

102

102

102

103

102

101

102

102

103

103



1. Projector 1 
Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 
 

Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 

1 Y0681216 COVER:UPPER:ASS'Y 1  101 03130040N SCREW:M3X4  

2 Y0681572 OPTICS SENSOR:RECEIVER:RIMOTE CONTROL 1  102 03130060N SCREW:M3X6  

3 Y0681582 TAPE:30X15 1  103 03130080P SCREW:M3X8   

4 Y0206078 POWER SUPPLY CORD:CHN 1          

5 Y0206084 CABLE:RGB 1          

6 Y0686074 CD-ROM:CHN:ASS'Y 1          

7 Y0686055 INSTALLATION PROCEDURE:CHN 1          

8 Y0416082 RIMOTE CONTROL:ASS'Y 1          
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2. Projector 2 
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2. Projector 2 
Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 
 

Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 

1 Y0682255 FAN:EXHAUST:MM140X38:DC12V 1  101 03130040N SCREW:M3X4  

2 Y0683950 OPTICS SECTION:MARCURY LAMP:CHN 1  102 03130060N SCREW:M3X6   

3 Y0685165 PCB:SUB2 1      

4 Y0685025 PCB:MAIN:SUB-ASS'Y (K9000) 1         

4 Y0685055 PCB:MAIN:SUB-ASS'Y (K8500) 1          

5 Y0685150 PCB:SUB:ASS'Y 1          
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3. Projector 3 
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3. Projector 3 
Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 
 

Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 

1 Y0681761 COVER:LEFT:SUB-ASS'Y 1  101 03130060N SCREW - M3X6  

2 Y0681350 COVER:MARCURY LAMP:ASS'Y 1  102 03130080N SCREW - M3X8  

3 Y0681820 COVER:PROJECTION LENS:ASS'Y 1  103 03130080P SCREW - M3X8   

4 Y0681565 COVER:FRONT 1          

5 Y0681581 OPTICS SENSOR:TEMPERATURE SENSOR 1          

6 Y0681572 OPTICS SENSOR:RECEIVER:RIMOTE CONTROL 1          

7 Y0681568 COVER:PCB:WARNING 1          

8 Y0681567 PCB:WARNING 1          

9 Y0685660 HARNESS:LED:MAIN 1          

10 Y0681575 COVER:SENSOR:RECEIVER:RIMOTE CONTROL 1          

11 Y0681573 SPONGE:SENSOR:RECEIVER:RIMOTE CONTROL 1          

12 Y0681775 SAFETY SWITCH:COVER:LEFT 1          
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4. Projector 4 
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4. Projector 4 
Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 
 

Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 

1 Y0681961 HOLDER:FILTER:ASS'Y 1  101 03130040N SCREW:M3X4  

2 Y0681650 COVER:REAR:PRINTING 1  102 03130060N SCREW:M3X6  

3 Y0681766 COVER:RIGHT 1  103 03130080N SCREW:M3X8   

4 Y0681785 SAFETY SWITCH:COVER:FILTER 1  104 03130080P SCREW:M3X8   

5 Y0681912 ADJUSTING PIN:RUBBER FOOT:M3 3  105 07100030N HEXAGONAL NUT:M3   

6 Y0681155 PCB:OPERATION SUB-UNIT:PRINTING 1  106 07200040G RETAINING RING - M4   

7 Y0681152 PCB:OPERATION SUB-UNIT:SUB-ASS'Y 1       

8 Y0685659 HARNESS:OPERATION SUB-UNIT:MAIN 1          

9 Y0681865 COVER:LOWER 1          
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5. Projector 5 
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5. Projector 5 
Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 
 

Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 

1 Y0682456 FAN:AXIAL:ASS'Y 1  101 03130040N SCREW:M3X4  

2 AA143550 SCREW:DIA4:M3 9  102 03130060N SCREW:M3X6  

3 Y0682350 FAN:MARCURY LAMP:ASS'Y 3        

4 Y0685653 HARNESS:MAIN:BALLAST 1          

5 Y0685255 PCB:BALLAST 1          

6 Y0685654 HARNESS:PSU:BALLAST 1          

7 Y0685656 HARNESS:INLET 1          

8 Y0685355 POWER SUPPLY UNIT 1          

9 Y0685655 HARNESS:SUB:PSU 1          

10 Y0683100 OPTICS SECTION:X 1          

10 Y0683400 OPTICS SECTION:WU 1          

11 Y0681060 BASE:ASS'Y 1          
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6. Projector 6 
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6. Projector 6 
Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 
 

Index 

No. 
Part No. Description 

Q’ty Per 

Assembly 

1 Y0685658 HARNESS:CONNECTOR:MARCURY LAMP 1  101 03125040N SCREW:M2.5X4  

2 Y0683500 OPTICAL FILTER:CW:ASS'Y 1  102 03125060N SCREW:M2.5X6  

3 Y0683520 PCB:SENSOR:CW 2  103 03130040N SCREW:M3X4   

4 Y0683711 SHUTTER:ASS'Y 1  104 03130060N SCREW:M3X6   

5 Y0683741 DC MOTOR:MOVE 2  105 03130080P PAN HEAD SCREW:M3X8   

6 Y0683720 POSITIONING SENSOR:MOVE:HORIZONTAL:ASS'Y 1          

7 Y0683731 
POSITIONING 

SENSOR:MOVE:PERPENDICULAR:ASS'Y 
1          

8 Y0682955 THERMOSTAT:ASS'Y 1          

9 Y0685657 HARNESS:PSU:THERMOSTAT 1          
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7. Parts Index              

Part No. Description 
Page and 

Index No. 
  Part No. Description 

Page and 

Index No. 

03125040N SCREW:M2.5X4  6 - 101   07200040G RETAINING RING - M4  4 - 106  

03125060N SCREW:M2.5X6  6 - 102   AA143550 SCREW:DIA4:M3  5 - 2  

03130040N SCREW:M3X4  1 - 101   Y0206078 POWER SUPPLY CORD:CHN  1 - 4  

03130040N SCREW:M3X4  2 - 101   Y0206084 CABLE:RGB  1 - 5  

03130040N SCREW:M3X4  4 - 101   Y0416082 RIMOTE CONTROL:ASS'Y  1 - 8  

03130040N SCREW:M3X4  5 - 101   Y0681060 BASE:ASS'Y  5 - 11  

03130040N SCREW:M3X4  6 - 103   Y0681152 PCB:OPERATION SUB-UNIT:SUB-ASS'Y  4 - 7  

03130060N SCREW:M3X6  1 - 102   Y0681155 PCB:OPERATION SUB-UNIT:PRINTING  4 - 6  

03130060N SCREW:M3X6  2 - 102   Y0681216 COVER:UPPER:ASS'Y  1 - 1  

03130060N SCREW :M3X6  3 - 101   Y0681350 COVER:MARCURY LAMP:ASS'Y  3 - 2  

03130060N SCREW:M3X6  4 - 102   Y0681565 COVER:FRONT  3 - 4  

03130060N SCREW:M3X6  5 - 102   Y0681567 PCB:WARNING  3 - 8  

03130060N SCREW:M3X6  6 - 104   Y0681568 COVER:PCB:WARNING  3 - 7  

03130080N SCREW :M3X8  3 - 102   Y0681572 OPTICS SENSOR:RECEIVER:RIMOTE CONTROL  1 - 2  

03130080N SCREW:M3X8  4 - 103   Y0681572 OPTICS SENSOR:RECEIVER:RIMOTE CONTROL  3 - 6  

03130080P SCREW:M3X8  1 - 103   Y0681573 SPONGE:SENSOR:RECEIVER:RIMOTE CONTROL  3 - 11  

03130080P SCREW: M3X8  3 - 103   Y0681575 COVER:SENSOR:RECEIVER:RIMOTE CONTROL  3 - 10  

03130080P SCREW:M3X8  4 - 104   Y0681581 OPTICS SENSOR:TEMPERATURE SENSOR  3 - 5  

03130080P PAN HEAD SCREW:M3X8  6 - 105   Y0681582 TAPE:30X15  1 - 3  

07100030N HEXAGONAL NUT:M3  4 - 105   Y0681650 COVER:REAR:PRINTING  4 - 2  
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Part No. Description 
Page and 

Index No. 
  Part No. Description 

Page and 

Index No. 

Y0681761 COVER:LEFT:SUB-ASS'Y  3 - 1   Y0683741 DC MOTOR:MOVE  6 - 5  

Y0681766 COVER:RIGHT  4 - 3   Y0683950 OPTICS SECTION:MARCURY LAMP:CHN  2 - 2  

Y0681775 SAFETY SWITCH:COVER:LEFT  3 - 12   Y0685025 PCB:MAIN:SUB-ASS'Y (K9000)  2 - 4  

Y0681785 SAFETY SWITCH:COVER:FILTER  4 - 4   Y0685055 PCB:MAIN:SUB-ASS'Y (K8500)  2 - 4  

Y0681820 COVER:PROJECTION LENS:ASS'Y  3 - 3   Y0685150 PCB:SUB:ASS'Y  2 - 5  

Y0681865 COVER:LOWER  4 - 9   Y0685165 PCB:SUB2  2 - 3  

Y0681912 ADJUSTING PIN:RUBBER FOOT:M3  4 - 5   Y0685255 PCB:BALLAST  5 - 5  

Y0681961 HOLDER:FILTER:ASS'Y  4 - 1   Y0685355 POWER SUPPLY UNIT  5 - 8  

Y0682255 FAN:EXHAUST:MM140X38:DC12V  2 - 1   Y0685653 HARNESS:MAIN:BALLAST  5 - 4  

Y0682350 FAN:MARCURY LAMP:ASS'Y  5 - 3   Y0685654 HARNESS:PSU:BALLAST  5 - 6  

Y0682456 FAN:AXIAL:ASS'Y  5 - 1   Y0685655 HARNESS:SUB:PSU  5 - 9  

Y0682955 THERMOSTAT:ASS'Y  6 - 8   Y0685656 HARNESS:INLET  5 - 7  

Y0683100 OPTICS SECTION:X  5 - 10   Y0685657 HARNESS:PSU:THERMOSTAT  6 - 9  

Y0683400 OPTICS SECTION:WU  5 - 10   Y0685658 HARNESS:CONNECTOR:MARCURY LAMP  6 - 1  

Y0683500 OPTICAL FILTER:CW:ASS'Y  6 - 2   Y0685659 HARNESS:OPERATION SUB-UNIT:MAIN  4 - 8  

Y0683520 PCB:SENSOR:CW  6 - 3   Y0685660 HARNESS:LED:MAIN  3 - 9  

Y0683711 SHUTTER:ASS'Y  6 - 4   Y0686055 INSTALLATION PROCEDURE:CHN  1 - 7  

Y0683720 POSITIONING SENSOR:MOVE:HORIZONTAL:ASS'Y  6 - 6   Y0686074 CD-ROM:CHN:ASS'Y  1 - 6  

Y0683731 POSITIONING SENSOR:MOVE:PERPENDICULAR:ASS'Y  6 - 7       -   



 


	1. Projector 1
	2. Projector 2
	3. Projector 3
	4. Projector 4
	5. Projector 5
	6. Projector 6
	7. Parts Index

